

Company: J-Teck USA Inc.  
 Recipient: Sarbelio Zelaya  
 Recipient Email: sarbelio@j-teckusa.com  
 cc to Email: Fred@j-teckusa.com

Test Report # 13B-02224  
 Date: December 18, 2013  
 PO #: -

**SAMPLE INFORMATION:**

Description: J-Next Subly Inks 6 Colors  
 Assortment: Orange, ABS Black TP, Yellow, Blue, Magenta, Cyan  
 SKU/Style No.: 09112, 862001, 871116, 744101, 859501 & 856406 Toy Co./Agency: -  
 Factory/Supplier: - Country of Origin: Italy  
 Country of Distribution: USA Labeled Age Grade: -  
 Quantity Submitted: 6 (1 Jar of Each) Appropriate Age Grade: -  
 Date Received: 12/10/13 Tested Age Grade: -  
 Testing Period: 12/10/13 – 12/18/13


**OVERALL RESULT:**

PASS

At the request of the client, the sample was evaluated for compliance with the following specifications:

CONCLUSION	SPECIFICATION
PASS	CPSIA Section 101 & 16 CFR 1303, Total Lead Content in Paints & Surface Coatings
PASS	CPSIA Section 106 & ASTM F963-11 Section 4.3.5.1(2), Soluble Heavy Metals Content in Paints & Surface Coatings
PASS	ASTM F2923-11 Clause 8, Soluble Elements in Paint and Surface Coatings
PASS	The Illinois Lead Poisoning Prevention Act (LPPA) (410 ILCS 45/6), Total Lead in Surface Coatings of Children's Jewelry and Childcare Articles
PASS	Maryland Chapter 578 (House Bill 145), Total Cadmium Content in Children's Jewelry
PASS	Connecticut Public Act 10-113 (Substituted House Bill 5314), Total Cadmium Content in Children's Jewelry
PASS	CPSIA Section 108, Phthalate Content, Mouthable (6)
PASS	California Proposition 65, Phthalate Content (5)

ANSECO GROUP, LLC



David Ennis  
 Manager, Chemical Laboratory



Company: J-Teck USA Inc.

Test Report # 13B-02224

Contact: Sarbelio Zelaya

Date: December 18, 2013

Sample Description: J-Next Subly Inks- 6 Colors

**DETAILED RESULTS:**

**CPSIA Section 101 & 16 CFR 1303, Total Lead Content in Paints & Surface Coatings**  
**CPSIA Section 106 & ASTM F963-11 Section 4.3.5.1(2), Soluble Heavy Metals Content in Paints & Surface Coatings**  
**ASTM F2923-11 Clause 8, Soluble Elements in Paint and Surface Coatings**  
**The Illinois Lead Poisoning Prevention Act (LPPA) (410 ILCS 45/6), Total Lead in Surface Coatings of Children's Jewelry and Childcare Articles**  
**Maryland Chapter 578 (House Bill 145), Total Cadmium Content in Children's Jewelry**  
**Connecticut Public Act 10-113 (Substituted House Bill 5314), Total Cadmium Content in Children's Jewelry**

Analysis of paints and surface coatings performed by Inductively Coupled Plasma Spectroscopy to determine compliance with the above referenced regulations. (Method: CPSC-CH-E1003-09.1)

	Specimen No.					
	1A+1B+1C*	2A+2B+2C*	-	-		
	Total Result	Total Result	Total Result	Total Result	<b>CPSIA Total Limit</b>	
Lead (Pb)	LT 5	LT 5	-	-	90 ppm	
Lead (Pb)	LT 5	LT 5	-	-	<b>Illinois Total Limit</b>	
					40 ppm	
Cadmium (Cd)	LT 5	LT 5	-	-	<b>Maryland Total Limit</b>	
					75 ppm	
Cadmium (Cd)	LT 5	LT 5	-	-	<b>Connecticut Total Limit</b>	
					75 ppm	
	Total Result	Total Result	Total Result	Total Result	<b>ASTM F963 Soluble Limits</b>	<b>ASTM F2923 Soluble Limits</b>
Antimony (Sb)	LT 5	LT 5	-	-	60 ppm	60 ppm
Arsenic (As)	LT 5	LT 5	-	-	25 ppm	25 ppm
Barium (Ba)	LT 5	LT 5	-	-	1000 ppm	1000 ppm
Cadmium (Cd)	LT 5	LT 5	-	-	75 ppm	75 ppm
Chromium (Cr)	LT 5	LT 5	-	-	60 ppm	60 ppm
Lead (Pb)	LT 5	LT 5	-	-	90 ppm	-
Mercury (Hg)	LT 5	LT 5	-	-	60 ppm	60 ppm
Selenium (Se)	LT 5	5	-	-	500 ppm	500 ppm
<b>Conclusion</b>	PASS	PASS	-	-		

LT = Less Than

Results are reported in parts per million (ppm)

\*Composited results are based on specimen of least mass resulting in highest potential concentration.

For specimen descriptions see page 3.

Company: J-Teck USA Inc.

**Test Report #** 13B-02224

Contact: Sarbelio Zelaya

Date: December 18, 2013

Sample Description: J-Next Subly Inks- 6 Colors

**DETAILED RESULTS:**

Specimen No.	Specimen Description (Color)	Location
1A	09112 Orange	J-Next Subly Wet Ink
1B	862001 ABS Black TP	J-Next Subly Wet Ink
1C	871116 Yellow	J-Next Subly Wet Ink
2A	744101 Blue	J-Next Subly Wet Ink
2B	859501 Magenta	J-Next Subly Wet Ink
2C	856406 Cyan	J-Next Subly Wet Ink

Company: J-Teck USA Inc.

Test Report # 13B-02224

Contact: Sarbelio Zelaya

Date: December 18, 2013

Sample Description: J-Next Subly Inks- 6 Colors

### DETAILED RESULTS:

#### CPSIA Section 108, Phthalate Content, Mouthable (6) California Proposition 65, Phthalate Content (5)

Analysis performed by Gas Chromatography/Mass Spectrometry to determine compliance with the above referenced regulations. (Method: CPSC-CH-C1001-09.3)

Phthalate	Specimen No.					Limit (%)
	3A+3B+3C*	4A+4B+4C*	-	-	-	
Dibutyl Phthalate (DBP)	LT 0.01	LT 0.01	-	-	-	0.1
Benzyl Butyl Phthalate (BBP)	LT 0.01	LT 0.01	-	-	-	0.1
Di-(2-ethylhexyl) Phthalate (DEHP)	LT 0.01	LT 0.01	-	-	-	0.1
Di-n-hexyl Phthalate (DnHP)	LT 0.01	LT 0.01	-	-	-	0.1
Di-n-octyl Phthalate (DnOP)	LT 0.01	LT 0.01	-	-	-	0.1
Diisononyl Phthalate (DINP)	LT 0.02	LT 0.02	-	-	-	0.1
Diisodecyl Phthalate (DIDP)	LT 0.02	LT 0.02	-	-	-	0.1
<b>Conclusion</b>	PASS	PASS	-	-	-	

LT = Less Than

Results reported as percent by weight

**\*Note:** Compositated results are based on specimen of least mass resulting in highest potential concentration.

Specimen No.	Specimen Description	Location
3A	09112 Orange	J-Next Subly Wet Ink
3B	862001 ABS Black TP	J-Next Subly Wet Ink
3C	871116 Yellow	J-Next Subly Wet Ink
4A	744101 Blue	J-Next Subly Wet Ink
4B	859201 Magenta	J-Next Subly Wet Ink
4C	856406 Cyan	J-Next Subly Wet Ink

Company: J-Teck USA Inc.

Test Report # 13B-02224

Contact: Sarbelio Zelaya

Date: December 18, 2013

Sample Description: J-Next Subly Inks- 6 Colors

**Sample Photo:**



\*\*\*End Report\*\*\*